
 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 1 of 148 

                                                                                                              
  

GOVERNMENT OF INDIA 

MINISTRY OF ENVIRONMENT, FOREST AND CLIMATE CHANGE  

(IA DIVISION-INDUSTRY-3 SECTOR) 

***** 

Dated: 12.06.2023 

 

MINUTES OF THE 52nd EXPERT APPRAISAL COMMITTEE (INDUSTRY-3 SECTOR) 

MEETING HELD ON 30th –31st MAY, 2023 

 

Venue: Ministry of Environment, Forest and Climate Change, Indira Paryavaran Bhawan, Jor 

Bagh Road, New Delhi-110003 through Video Conferencing (VC) 

  

Time: 10:30 AM onwards 

 

(i) Opening Remarks by the Chairman 
[...]
2 3-Trimethylsilanyl-propynoic acid allylamide 251911-61-2 

3 3-Iodophathalicanhydride 28418-88-4 

4 3-Bromo-2-methyl propene 1458-96-6 

5 1-(4-Phenoxyphenoxy)propan-2-ol 57650-78-9 

6 5-Methyl chroman-6-carboxylic acid 20006-76-2 

7 6-Amino-7-fluoro-4-(2-propynyl)-2H-1,4-

benzoxazin-3(4H)-one 

103361-42-8 

8 3-Isobutylaniline 131826-11-4 

9 2,5-Dimethoxypyrimidin-4-amine 6960-17-4 

10 (1E)-[2-[[6-(2-chlorophenoxy)-5-fluoro-4-

pyrimidinyl] oxy]phenyl] and its intermediates. 

361377-29-9 

11 3’,4’-difluoro-2-aminobiphenyl 873056-62-3 

12 isopropyl 2-(4-methoxybiphenyl-3-yl) 

hydrazinoformate  1-methylethyl 2-(4-methoxy [1,1′-

biphenyl]-3-yl)hydrazinecarboxylate and its 

intermediates 

149877-41-8 

Group Name : Benzene Derivatives 

13 2,6-Dichloro-4-methylphenol 2432-12-4 6500 

14 2-Trifluoromethylbenzoyl chloride 312-94-7 

15 3-Chloro 2 Flouro Phenol 2613-22-1 

16 4-Nitro-2-sulphobenzoic Acid Potassium salt 5344-48-9 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 45 of 148 

                                                                                                              
  

17 2-Methoxyethyl a-cyano-a-[4-(1,1-

dimethylethyl)phenyl]-B-oxo-2-(trifluoromethyl) 

benzene propanoate 

400882-07-7 

18 4-Chloro-2,6-dimethyl   bromobenzene 103724-99-8 

19 1,2- bis (2- Aminophenoxy) ethane 52411-34-4 

20 2-Trilfuoromethyl benzamide [360-64-5] 

21 5-Amino-2,4-di-tert-butylphenol 873055-58-4 

22 AOX-D Not Available 

23 4-Acetyl-2-methylbenzamide 1095275-06-1 

24 2-amino benzonitrile 1885-29-6 

25 2,4,6-Trimethylaniline (Mesidine) 88-05-1 

26 Methyl (2-bromomethylphenyl) (methoxyimino) 

acetate 

133409-72-0 

27 2-tert-butyl-2-[2-(4-chlorophenyl)ethyl]oxirane 80443-63-6 

28 3-[Benzoyl(methyl)amino]-2-fluorobenzoic acid 1207726-84-8 

29 Methyl 3-(bromomethyl)-2-chloro-4-(methyl 

sulfonyl) benzoate 

120100-44-9 

30 (4-Chloro-2,6-dimethylphenyl)acetic acid 186748-50-5 

Group Name: Heterocyclic  Derivatives 

31 Ethyl 4-chloro-3-ethyl-1-methyl-1H-pyrazole-5-

carboxylate 

124800-34-6 3580 

32 1-Methyl-3-(trifluoromethyl)-1h-pyrazole-4-

carboxylic acid 

113100-53-1 

33 3-bromo-1-(3-chloro-2-pyridyl)-4,5-dihydro-1H-

pyrazole-5-carboxylic acid 

500011-86-9 

34 2-chloro-5-(3-chloropropyl)-3-(ethylsulfonyl) 

pyridine 

2505482-71-1 

35 (2,4-dichlorophenyl)(5-hydroxy-1,3-dimethyl-1H-

pyrazol-4-yl)methanone 

58010-98-3 

36 1,3-Dimethyl-5-chloropyrazol carbonyl chloride 27006-83-3 

37 2,6-Dimethyl-,2,3-dihydro-1h-inden-1-one 66309-83-9 

38 N-[1,1-dimethyl-2-(4-isopropoxy-o-tolyl)-2-

oxoethyl]-3-methylthiophene-2-carboxamide 

875915-78-9 

39 6-Fluoro-2-methyl indole 40311-13-5 

40 Bis[1-(N,N-dimethylsulfamoyl)-1,2,4-triazole-3-

yl]disulfide 

247236-09-5 

41 1,3-Thiazolan-2-one 2682-49-7 

42 2-Chloro-1-(1-chloro-cyclopropyl)-ethanone 120983-72-4 

Group Name: Pyrimidine Derivatives 

43 4-hydroxy-2-isopropyl-6-methylpyrimidine 2814-20-2 2600 

44 2,4,6-Trihydroxypyrimidine 67-52-7 

45 4,6-Difluoro-2-ethoxy pyrimidine 166524-65-8 

46 5-Bromopyrimidine 4595-59-5 

47 1-(4,6-Dimethoxy Pyrimidine-2-yl)propan-2-one 414909-25-4 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 46 of 148 

                                                                                                              
  

48 2-(3-Chloro-5-(trifluoromethyl)pyridin-2-yl) 

ethanamine 

658066-44-5 

49 2-chloro-4, 6-dimethylpyrimidine 4472-44-0 

Group Name : Napthelene Based Dye Intermediates 

50 4 – Benzoylamino - 5 – Napthol – 2 – 7 Disulphonic 

Acid 

117-46-4 900 

51 4 – Hydoxy N – (3 – Sulfophenyl – 2 – 

Napthylamine – 6- Sulphonic Acid 

25251-42-7 

52 5-chloro-2-methoxy-4-methylpyridine-3-carboxylic 

acid 

851607-38-0 2350 

53 (5-chloro-2-methoxy-4-methylpyridin-3-yl) (2,3,4-

trimethoxy-6-methylphenyl)methanone 

6880046-61-9 

54 2-Sulfonamide-3-trifluoromethylpyridine 104040-76-8 

55 3-Chloro-2-hydrazinopyridine 22841-92-5 

56 3-Chloro-N-(3-chloro-5-tri uoromethyl-2-pyridyl)-

α,α,α-tri uoro-2,6-dinitro-p-toluidine 

79622-59-6 

57 2-chloro-5-chloromethylpyridine 70258-18-3 

Group Name : Pyrimidine Chloro Derivatives 

58 4,6-Dimethoxy-2-chloropyrimidine [13223-25-1] 1400 

59 N-(2-Amino-4,6-dichloropyrimidin-5-yl) formamide [171887-03-9] 

60 Dichloro-1,3 diazabenzene [1193-21-1] 

Group Name: Thiol Derivatives 

61 Thiocyclam oxalate 31895-22-4 400 

Group Name : R & D Products 

62 R & D Products -- 150 

 Total  21620 

MT/Annum 

 

5. The PP reported that there is no violation case as per the Notification No. S.O. 804(E) dated 

14.03.2017 and no direction is issued under E (P) Act/Air Act/Water Act. 

 

6. The PP reported that there are no National Parks, Wildlife Sanctuaries, Biosphere Reserves, 

Tiger/Elephant Reserves, and Wildlife Corridors etc. within 10 km distance of the project site. 

River Narmada is flowing at distance of 7.9 Km in North direction. There is no forest land 

involved in the proposed project. Schedule-I species Grey mongoose, Shikra, Indian peafowl, 

Indian ratsnake, Indian cobra were observed in the 10 km radius from the proposed project for 

which conservation plan has been prepared and submitted to District Forest Officer vide dated 

9.3.2023.  

 

7. The PP reported that Ambient air quality monitoring was carried out at 8 locations during 1st 

October 2022 to 31st December 2022 and the baseline data indicated the ranges of 

concentrations as: PM10 (77.18 – 96.18 μg/m3), PM2.5 (42.56 – 48.84 μg/m3), SO2 (16.90 – 

18.81 μg/m3) and NOx (19.14 – 23.63 μg/m3). AAQ modeling study for point source emissions 

indicates that the maximum incremental GLCs after the proposed project would be 0.4 μg/m3, 

0.266 μg/m3 and 1.173 μg/m3 with respect to PM10, SO2 and NO2. The resultant concentrations 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 47 of 148 

                                                                                                              
  

are within the National Ambient Air Quality Standards (NAAQS). Ground Water quality 

monitoring was carried out at 8 locations during 1st October 2022 to 31st December 2022 and 

the baseline data indicated the ranges: pH (7.10 – 7.95), Total Dissolved Solids (258 - 1946 

mg/l), Total Hardness (122 – 596.4 mg/l), Chlorides (12.4 – 539.3 mg/l), Fluoride (<0.05 – 

0.48 mg/l) and Zinc (<0.05 – 0.12 mg/l). Surface Water quality monitoring was carried out 

at 4 locations during 1st October 2022 to 31st December 2022 and the baseline data indicates 

the ranges concentrations as: pH (7.29 – 7.79), Dissolved Oxygen (6.40 – 7.28 mg/l), 

Chemical Oxygen Demand (5.14 – 10.90 mg/l), Bio-Chemical Oxygen Demand (1.62 – 3.41 

mg/l). Soil quality monitoring was carried out at 8 locations during 1st October 2022 to 31st 

December 2022 and the baseline data indicates the ranges as pH (7.47 – 8.18), Nitrogen (435.4 

– 1706.3 mg/kg), Phosphorus (5.09 – 18.08 mg/kg), Potassium (<0.5 – 9.73 mg/kg) and 

Electric Conductivity (0.19 – 1.59 mS/cm). Noise level monitoring was carried out at 7 

Residential locations, 5 Industrial locations during 1st October 2022 to 31st December 2022. 

The baseline data indicates the Industrial Location Leq (Day) (62.8 – 70.3 dB) A)) and Leq 

(Night) (62.4 – 67.9 dB(A)) for Residential Location Leq (Day) (50.2 – 54.8 dB) A)) and Leq 

(Night) (38.2 – 44.9 dB(A)).  

 

8. The PP reported that the Total water requirement is 1740 m3/day of which fresh water 

requirement of 1016 m3/day will be met from GIDC Water Supply, rest 724 m3/day water will 

be recycled water. Effluent of 984 m3/day quantity will be treated as per below treatment 

description Process High TDS Effluent From the process High TDS & High COD 736 

m3/day effluent are being collected in dedicated tank, then it is being transferred to 

Neutralization tank, where effluent are being neutralize by using 48 % caustic lye and 

Hydrated Lime and the neutral effluent are transferred to Clariflocculator for solid- liquid 

separation, in the Clariflocculator for flocculation and coagulation PAC and poly electrolyte 

are used , clear supernatant are collected in separate tank and bottom sludge from 

Clariflocculator are being transferred to sludge thickener tank to feed in to Super decanter for 

dewatering, 65 MT converted in to sludge, final sludge from super decanter are filled in bags 

and stored at Hazardous waste storage area and finally disposed at TSDF site. From Clear 

filtrate effluent 120 m3/day is disposed to CMEE of Detox and rest of 531 m3/day + 131 

m3/day RO Reject = 662 m3/day Feed to in-house stripper, followed by MEE & ATFD, 

Condensate from MEE 476 m3/day collected in Low COD Tank and Concentrated 186 m3/day 

feed to ATFD, condensate of ATFD 131 m3/day collected in Low COD Tank and solid from 

ATFD 55 MT is disposed to TSDF site. MEE + ATFD condensate 607 m3/day are pumping 

to Biological system for further treatment Low TDS & Low COD Effluent  Dilute stream like 

effluent from washing and floor cleaning 100 m3/day, Boiler blow down 60 m3/day and 

cooling tower blow down 58 m3/day is mixed with MEE condensate and 825 m3/day feed to 

Biological system for Bio degradation and after biological treatment again polishing treatment 

are given for removal of suspended solid, clear effluent from tertiary clarifier 825 m3/day are 

feed to Reverse Osmosis plant, 694 m3/day overall RO permeate water is being recycle in 

Process washing/ Boiler/Cooling tower for reuse. 30 m3/day Domestic Effluent from canteen 

and toilet is collected and feed to STP Plant for biodegradation and treated effluent is being 

used for the Gardening purpose.  The plant is not based on the total zero liquid discharge 

system. 

 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 48 of 148 

                                                                                                              
  

9. Power requirement will be 8000 KVA and will be met from Dakshin Gujarat Vij Company 

Limited (DGVCL). Unit will have 3 Nos. DG sets of 2000 KVA each capacity; additionally, 

DG sets are used as standby during power failure. Stack (height 42 m) will be provided as per 

CPCB norms to the proposed DG sets. 

 

10. Unit will have 10 TPH of 1 No. of IBR Boiler, 25 TPH of 2 Nos. of Coal Fire Boiler (1 No. 

of Standby), 4 Lakh Kcal/hr of 3 No. of Thermic Fluid Heater will be installed. E.S.P with 

Bag Filter and wet Scrubber, CEMS, Venturi Scrubber, Droplet Separator, Demister pad, High 

Stack for more dispersion with Stack Height of 42 & 44 Meter will be installed for controlling 

the particulate emissions within the statutory limit of 150 mg/Nm3 for the proposed boilers. 

 

11. Details of Process Emissions Generation and its Management:  

Flue Gas Emission 

S. No. Stack Attached to Quantity of 

Fuel 

Height 

(Meter) 

APCM Pollutants 

1 IBR Boiler-1 (Capacity - 10 

TPH) 

NG: 25000 

Sm3/day 

30 High Stack 

provided for 

more dispersion 

PM 

SO2 

NOx 

2 Boiler-2 (Coal Fire-Capacity- 

25.0 TPH) 

Briquettes – 

450 MT/Day 

or Imported 

Coal –305 

MT/Day 

44 E.S.P, Bag 

Filter, Wet 

Scrubber, 

CEMS 

PM 

SO2 

NOx 

3 Boiler-3 (Coal Fire-Capacity- 

25.0 TPH)- Standby 

PM 

SO2 

NOx 

4 Fume Incinerator NG:  7500 

Sm3/day 

30 Venturi 

Scrubber, 

Droplet 

Separator, 

Demister pad 

PM 

SO2 

NOx 

5 D G Set (2000 KVA)-03 Nos 

(stand by) 

Diesel-1250 

Liter/Hrs. 

30 High Stack 

provided for 

more dispersion 

PM 

SO2 

NOx 

6 Thermic Fluid Heater-01 Nos 

(4 lac kacl/hr)  

NG: 5000 

Sm3/day 

26 High Stack 

provided for 

more dispersion 

PM 

SO2 

NOx 

7 Thermic Fluid Heater-02 Nos 

(4 lac kacl/hr) 

26 High Stack 

provided for 

more dispersion 

PM 

SO2 

NOx 

8 Thermic Fluid Heater-03 Nos 

(4 lac kacl/hr) 

26 High Stack 

provided for 

more dispersion 

PM 

SO2 

NOx 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 49 of 148 

                                                                                                              
  

Process Gas Emission 

Sr.  

No  

Process Stack No  APCM  Stack 

Height 

(From 

G.L)  

Permissible Limit  

1  Process Stack No-1  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3  

Cl2  9 mg/Nm3 

2  Process Stack No-2  Alkali + Water + Hypo  30 Meter  HCl  20 mg/Nm3 

Cl2 9 mg/Nm3 

3  Process Stack No-3  Alkali Scrubber  30 Meter  Bromine  30 mg/Nm3 

4  Process Stack No-4  water Scrubber  30 Meter  Ammonia  175 mg/Nm3 

5  Process Stack No-5  Alkali Scrubber  30 Meter  Cl2  9 mg/Nm3 

6  Process Stack No-6  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3 

7  Process Stack No-7  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3 

8  Process Stack No-8  Alkali Scrubber  30 Meter  SO2 30 mg/Nm3 

9  Process Stack No-9  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3 

Cl2 9 mg/Nm3 

10  Process Stack No-10  Alkali + Water  30 Meter  HCl 20 mg/Nm3 

HF 6 mg/Nm3 

11  Process Stack No-11  Alkali + Water 

Scrubber  

30 Meter  HF 6 mg/Nm3 

12  Process Stack No-12  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3 

Cl2 9 mg/Nm3 

13  Process Stack No-13  Alkali + Water + Hypo  30 Meter  HCl 20 mg/Nm3 

Cl2 9 mg/Nm3 

14  Process Stack No-14  Alkali Scrubber  30 Meter  Bromine 30 mg/Nm3 

15  Process Stack No-15  water Scrubber  30 Meter  Ammonia 175 mg/Nm3 

16  Process Stack No-16  Alkali Scrubber  30 Meter  Cl2 9 mg/Nm3 

17  Process Stack No-17  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3  

18  Process Stack No-18  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3   

19  Process Stack No-19  Alkali + Water 

Scrubber  

30 Meter  HCl 20 mg/Nm3 

Cl2 9 mg/Nm3 

20  Process Stack No-20  Alkali + Water  30 Meter HCl 20 mg/Nm3  

HF 6 mg/Nm3 

21  Process Stack No-21  Alkali Scrubber  30 Meter  SO2 30 mg/Nm3 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 50 of 148 

                                                                                                              
  

22  Process Stack No-22 

Coal Mill  

Alkali + Water 

Scrubber  

30 Meter  HF 6 mg/Nm3 

 

12. Details of Solid Waste/ Hazardous Waste Generation and its Management:  

 

Sr. 

No 

Type of Waste Source of 

Generation 

Category 

No. 

Qty. 

(MT/Annum) 

Method of Disposal 

1 Spent Solvent Solvent 

Distillation 

20.2 2800 Mix solvent - 

Collection, Storage 

Transportation and 

disposal by sell to 

authorized user who 

are having 

authorization with 

valid CCA and Rule-9 

permission to receive 

this waste. 

2 Distillation Residue Solvent 

Distillation 

20.3 2000 Collection, Storage, 

Transportation and 

disposal To CHWIF 

Site / Sell to Cement 

Industry. 

3 Process 

waste/Residue 

containing acid, 

toxic metals, organic 

compound 

Process 26.1 1070 Iron Waste: 

Collection, Storage, 

Transportation and 

disposal to TSDF/ 

Cement Industry 

4 Process 

waste/Residue 

containing acid, 

toxic metals, organic 

compound 

Process 26.1 1600 Process Waste/ 

Residue: Collection, 

Storage, 

Transportation and 

disposal to CHWIF 

Site / sell to Cement 

Industry 

5 Spent Acid Process 26.3 12000 HCL & Sulphuric 

Acid Captive 

consumption/ 

Disposal by sell out to 

authorized users who 

are having 

authorization with 

valid CCA and Rule-9 

permission to receive 

this waste 



 
MoM of 52nd   EAC Meeting (Industry-3 Sector) held during 30th-31st May,  2023                        Page 51 of 148 

                                                                                                              
  

6 Spent Catalyst Process 28.2 90 Spent Raney Nickel-

Captive consumption 

within unit/ Disposal 